SY335C9I2KH hydraulic excavator SANY DEG

 

 

零件代码 PART NUMBER

名称 PART NAME

A229900001398

后视镜总成

Bracket, rear view mirror

A229900008240

刮水器总成

Wiper AS

A222200000094

门反扣锁总成

Lock AS, cab door

A229900003883

平衡器

Balancer

60001289

简易式ABC干粉灭火器

Fire extinguisher, powder

60023703

喇叭

Horn

60090606

天线

Antenna

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

60067381

右侧内装饰件(前)

Decoration, interior, right

60067382

右侧内装饰件(中)

Decoration, interior, right

60067380

右侧内装饰件(后)

Decoration, interior, right

60067994

顶内装饰件

Trim, top

60067995

后内装饰件

Decoration, rear, inner

60067996

左侧装饰件

Trimming, left

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

A229900004761

雨刮器喷嘴

Nozzle, washer

60042511

雨刮器刮片

Blade,wiper

60042510

雨刮器刮杆

Rod,wiper

A229900003761

刮水器总成

Wiper GP

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

变更或见其他配置

脚踏套

Sleeve, foot valve

变更或见其他配置

脚踏

Foot rest

12003641

脚踏阀垫板总成左

Plate GP,foot valve

12009258

蝶形脚踏垫板套

Sheath, plate, butterfly footrest

12009972

脚踏阀垫板总成右

Plate GP,foot valve

12010268

脚踏阀垫板套右

Sleeve, plate,foot valve

A810201073015

操纵杆

Lever, control

A820606030175

手柄

Handle, grip

11571909

联接块

Block, connection

A210204000196

螺钉

Screw M10×20GB70.1

A210111000197

螺栓

Bolt M10×25GB5783 10.9

60238780

垫圈3GB97.1 达克锈

Washer

24000637

垫圈10GB97.1 达克锈

Washer

A210307000036

螺母

Nut M10GB6170 10

A210210000012

螺钉

Screw M3×16GB818

A210204000334

螺钉M10×16GB70.1 10.9级

Screw

A210204000340

螺钉M8×16GB70.1 10.9级

Screw

24000511

垫圈8GB93 达克锈

Washer 8GB93 达克锈

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

A210111000342

螺栓M8×16GB5783 10.9级

Bolt M8×16GB5783 10.9 grade

60060565

垫圈8GB96.1 达克锈

Washer

A210111000195

螺栓

Bolt M10×16GB5783 10.9

10428097

座椅下底座架

Bracket, lower base, seat

24000431

螺钉M8×30GB70.1 10.9级

Screw

24000637

垫圈10GB97.1 达克锈

Washer

60033517

座椅右导轨

Guide rail, seat, right

B229900000265

机械悬浮式驾驶座椅

Seat, cab, mechanical suspension

B249900001447

控制面板

Panel, control

24000632

垫圈6GB97.1 达克锈

Washer

10241175

风道连接法兰

Flange, coupling, air duct

60204190

右扶手箱总成

Armrest GP, right

10115283

支撑平板

Plate, supporting

10115295

座椅上底座架

Bracket, upper base, seat

A210111000343

螺栓M8×20GB5783 10.9级

Bolt

10140450

电装底座架前盖

Cover, seat bracket, front

10344193

外护罩

Hood, outer

A210111000079

螺栓

Bolt

60033205

座椅左导轨

Guide rail, seat, left

B229900000494

座椅拉杆

Pull rod, seat

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

10130346

座椅导轨调整垫    Adjuster, guide rail, seat

A210307000012

螺母    Nut M8GB6170

60204189

左扶手箱总成    Armrest AS, left

 

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

60153633

靠垫

Cushion, back

60153810

1 垫

Cushion, seat

60153648

头枕

Headrest

60153704

衬套

Bushing

60153632

靠背

Backrest

60153625

黑色盖子

Cover, black

60153669

套环

Ring

60153650

文件袋

Bag, document

60153643

泡沫块

Foam

60153808

左扶手装置

Console AS (LH)

60153807

左扶手

Console (LH)

60153795

右扶手装置

Console AS (RH)

60153794

右扶手

Console (RH)

60153754

铰链封盖装置

Cover AS, hinge

60153664

左封盖

Cover LH

60153653

右封盖

Cover RH

60153756

靠背角度调节装置

Adjuster, backrest angle

60153711

弹簧支柱

Pillar, spring

60153831

左杠杆

Lever, left

60153626

活动板

Plate, movable

 

 


 

 

 

零件代码 PART NUMBER

名称 PART NAME

60153751

角度调节手柄

Handle, angle adjustment

60153812

座椅骨架

Framework, seat

60153695

安全带

Seat belt

60153746

滑轨装置

Rail AS

60153796

右滑轨

Rail, right

60153752

角支座

Support, angle

60153651

限位弯杆

Bar, limit

60153809

左滑轨

Rail, left

60153814

座椅悬挂总成

Suspension AS, seat

60153811

座垫固定板

Plate, seat-holding

60153656

整齐嵌板

Panel

60153646

嵌板

Panel

60153696

安全带短带

Belt, safety, short

60153701

插销

Pin

60153790

摇臂总成

Rocker AS

60153739

滚筒

Roll

60153733

隔板

Separator

60153647

条板

Strip

60153822

套筒

Sleeve

60153700

插销

Pin

 

 


 

Leave a Reply

Your email address will not be published. Required fields are marked *